
94

JetterKJ-3000

Ref. Catalog
No. No. Description
26 66867 Coupling, 1/2" NPT
27 48147 Street EL, 90 Degree, 1/2" NPT
28 66167 Inlet Filter
29 49587 Hose Adapter w/Washer
30 48287 Filter Washer
31 49582 Water Shut-Off
32 48202 Hose Coupler Nipple
33 48197 Hose Coupler
34 85877 Adjusting Screw w/Seals
35 85882 Seals for Adjusting Screw
36 65392 O-Ring

65127 Wash Wand Nozzle (Not Shown)
37 95787 Reducing Bushing

NOTE: Order parts by Catalog Number Only. 
DO NOT order by Reference Number.

Motor/Pump Assembly

1

5 8

9

10

13

2

4

11

1213

21

7

17

18

27

30

19

26

25

24
23

22

3

14

16

20
31

32

28

29

Ref. Catalog
No. No. Description

1 66092 Gasoline Engine, 13 Hp Manual Start
66097 Gasoline Engine, 13 Hp Electric Start

2 49562 Decal, Warning
3 60102 Decal, Fuel Warning
4 66102 Decal, Model No. KJ-3000
5 66107 Key, 1/4" x 1/4" x 1"
6 66112 Spacer, Gearbox Mount
7 60080 Lock Washer (8)
8 75350 Hex Screw, 3/8" - 16 x 11/4" (4)
9 66117 Pressure Gauge, KJ-3000

10 48107 Street EL, 45 Degree
11 66122 Pump Complete, 3000 PSI
12 65412 Thermal Relief Valve

Ref. Catalog
No. No. Description
13 66132 Hex Hd. Cap Scr., Metric M8-10 (4)
14 48187 Rubber Foot (4)
15 60230 Nut (4)
16 85867 Pulse Actuator Assembly
17 66137 Panel
18 63907 Pulse Actuator Handle
19 46375 Soc. Hd. Cap Screw, #6 - 32 x 5/8"
20 66142 Decal, Instruction
21 65202 Unloader Valve
22 66147 Chemical Injector
23 48117 Quick Connect – Female
24 66157 Reducer Adapter
25 66162 Street EL, 90 Degree

7

7

15

7

33

6

36

35

34

37



Jetter KJ-3100

101

Motor/Pump Assembly

1

Ref. Catalog
No. No. Description
1 60102 Decal, Fuel Warning
2 40218 Decal, Warning
3 40203 Gasoline Engine, 16 Hp Manual Start
4 48197 Hose Coupler
5 48202 Hose Coupler Nipple
6 49582 Water Shut-Off
7 48287 Filter Washer
8 49587 Hose Adapter (Incl. Ref 7)
9 48147 Street EL, 90 Degree, 1/2" NPT

10 66167 Inlet Filter
11 39363 Cap
12 40558 Spacer
13 60085 Lock Washer (4)
14 40563 Hex Screw, 3/8"
15 40233 Spark Arrestor

Ref. Catalog
No. No. Description
16 66117 Pressure Gauge
17 48107 Street EL, 45 Degree
18 40208 Pump Asm Complete (Incl. 19, 20 & 21)
19 40298 Unloader
20 40313 Thermal Relief
21 40303 Pulse Assembly
22 48117 Quick Connect – Female
23 66157 Reducer Adapter
24 66162 Street EL, 90 Degree
25 40183 Hex Cap Screw w/Washer M10 x 12 (2)
26 60230 Hex Nut 5/16" - 18 (2)
27 60080 Lock Washer 11/32" (2)
28 48187 Vibration Mount (2)
29 40198 Pump Support Bracket

NOTE: Order parts by Catalog Number Only. 
DO NOT order by Reference Number.

2

3

4
5

6

9

7

8 10

11
12

13
14

15

16

17

18

22

23

24
25

26

27

28

29

19
20

21




